
THE EVALUATION OF WASTEWATER TREATMENT IN 

FEDERAL CAPITAL TERRITORY ABUJA. 

(A CASE STUDY OF WUYE WASTEWATER TREATMENT 

PLANT) 

BY 

EZENWANNE.C.OKECHUKWU 

PGDI AGRI(~ E~G/2000/2001/116 

DEPARTMENT OF AGRICULTURAL ENGINEERING, 

CHOOL OF ENGINEERING AND ENGINEERING 

TECHNOLOGY, FEDERAL UNIVERSITY OF 

TECHNOLOGY MINNA. NIGER STATE, NIGERIA. 

AUGUST, 2003 



TITLE PAGE 

THE EVALUATION OF WASTEWATER TREATMENT IN 

ABUJA F.C.T. 

(A CASE STUDY OF WUYE WASTEWATER TREATMENT 

PLANT) 

PRESENTED TO 

THE DEPARTMENT OF AGRICUL'!-'URAL ENGINEERING, 

SCHOOL OF ENGINEERING AND ENGINEERING TECHNOLOGY, 

FEDERAL UNIVERSITY OF TECHNOLOGY MINNA. 

BY 

EZENWANNE.C.OKECHUKWU 

PGD/ AGRIC ENG/2000/2001/116 
[...]
Plan t -------------------------------------------------------------------29 

Treatment Efficiency Standard of the Wuye Plant--------------29 

CHAPTER FIVt 

5.0 Conclusions and Recommendations------------------------------30 

References----------·------------------------------------------------·---32 

viii 



CHAPTER ONE 

1.0 INTRODUCTION 

Wastewaters that are collected from the cities and towns 

must finally be discharged to receiving water or to the land. The 

complex question of which contaminates in wastewater must be 

removed to protect the environment and to what extent must be 

answered specifically for each case. This requires analysis. of 

Local conditions and needs, together with the application of 

scientific knowledge, engineering judgment based on past 

experience, and consideration of federal and state requirements 

and regulations. Abuja is one of the fastest growing cities in 

Africa, wastewater must be collected and treated before being 

discharged to the environment. 

1.1 GENERAL BACKGROUND 

Abuja is the Federal Capital City of the Federal Republic of 

Nigeria, and was created in 1975 by General Murtala 

Mohammed. The municipal (City) areas today comprises of Garki 

and Wuse districts, they constitute 65% of the total population 

of the Federal Capital Territory (F.C.T.)). The Wuye central 

sewage treatment facility collects all the sewage from the Garki 

and Wuse districts. The wastewater is treated and discharge to 

the environment (the Kutunku River). 

The central sewage treatment facility In Wuye district of 

Abuja was designed and constructed by Julius Berger Nigeria 

PIc. in collaboration with OMS ~Naranlugen GMBH of Germany. 

It was commissioned in 1993. its purpose is to treat sewage 

generated in Wuse and Garki district areas of Abuj a. It has the 

capacity to treat 500, 000 gallons of sewage per day. It boast of 

one of the best facilities in Africa. Its sits on an elevated land of 

about 200 by 500 sq meters. 

1 



1.2 DESIGN LAYOUT 

Fig 1. shows the design layout of the facility. As can be seen, it is 

made up of various parts namely: pump station, the littering 

machine, the grit chamber, the classifier, activated ponds, 

sedimentation chambers, secondary sedimentation ponds, 

distribution chambers and the various sewage channels. 

1.3 MODE OF OPERATION OF THE FACILITY 

The facility was designed to use the natural process of 

aeration designed to treat sewage water. This involves the 

blowing and pumping of air (oxygen) at high pressures into the 

activated ponds and the grit chambers. It was a process called 

the activated shudge process, this a biological treatment process 

that uses the natural air to stimulate the activities of active 

degrading bacteria that act on the sewage to process it. 

1.4 OBJECTIVES 

The main objectives of this topic are as follows: 

a. To study the problems encountered in the current 

wastewater treatment in Abuja and how it can be solved 

probably by modifying or re-introducing another method of 

wastewater treatment with the existing technology. 

b. The type and degree of treatment, which would be required 

in order to render the discharge harmless. 

c. Estimate the value and quality of water being treated. 

1.5 JUSTIFICATIONS 

Abuja population IS grOWing ill a geometric progressIOn 

everyday, additional number of people implies generation of nlore 

wastewater (sewage), the facilities that are available currently 

must be evaluated to ensure they can cope with this increase, 

and discharge friendlier effluent to the environment. This work 

2 



will strive to answer these questions. And provide possible 

solutions. 

1.6 LIMITATIONS 

In view of time and cost constraints, this work is limited to 

Wuye treatment works alone, with a view that the other mini­

treatment works will have problems and solutions similar to the 

Wuye plant. 

3 

, . 



CHAPTER TWO 

2.0 LITERATURE REVIEW 

2.0 LITERATURE REVIEW 

Every community produces booth liquid and solid wastes. 

The liquid portion - wastewater - is essentially the water supply 

of the community after it has been fouled by a variety of uses. 

Metcalf and Eddy (1991) defined wastewater as a combination of 

the liquid or water- carried wastes removed from residences, 

institutions, commercials and industries establishment, together 

with such ground water, surface water, and stormwater as nlay 

be present. 

If untreated wastewater IS allowed to accumulate, the 

decomposition of the organic materials it contains can lead to 

the production of large quantities of malodorous gases. In 

condition, untreated wastewater usually contains numerous 

pathogenic or disease causing, microorganisms that dwell in the 

human intestine tract or that may be present in certain 

industrial waste. 

2.1 WASTEWATER TREATMENT 

Wastewater Collected From municipalities cmd 

communities must ultimately be and returned to receiving 

waters or to the land. The complex question of which 

contaminates in wastewater must be removed to protect the 

environment and to what extent must be answered specifically 

for each case. The answer to this question requires analysis of 

local conditions and needs, together with the application of 

scientific knowledge, engineering judgment based on past 

4 



expenence, and consideration of the existing legislative laws 

governing the environment in Nigeria. 

2.2 WASTEWATER CHARACTERISTICS 

An understanding of the nature of wastewater is essentials 

in the design and operation of collection, treatment, and disposal 

facilities and in the engineering management of environmental 

quality. 

2.2.1 CONSTITUENTS FOUND IN WASTEWATER 

Wastewater is characterized in terms of its physical, 

chemical 

and biological composition. 

The principal physical properties and the chemical and 

hiological constituents of wastewater and the sources. 

TABLE 1: physical, chemical and biological characteristic of 

wastewater and their sources. 

CHARACTERISTICS SOURCES 

Physical properties: 

1. colour Domestic, industrial, waste, 

natural decay organism. 

2. Odour Decomposing wastewater, 

industrial wastes 

3. Temperature Domestic and industrial wastes 

Chemical constituents organic-fats, Domestic, industrial and 

oil, pesticides, etc commercial wastes 

Inorganic: Domestic, industrial and ground 

5 



r-----------------------------~------------------------------, 

Inorganic: I Domestic, industrial and ground 

1. Alkalinity , water infiltration 

2. Chloride Domestic waster and ground water 

infiltra tion 

3. Heavy metals Industrial wastes 

4. Nitrogen, Phosphorous Domes tic and Agricultural waste 

5. PH Domes tic, Industrial and 

Commercial waste 

Gases: Hydrogen Sulphide Decomposition of domestic waste 

methane, oxygen 

Biological Constituents Domestic waste, wastewater 

1 Animal, Plants treatment plant 

2 Micro biological virus, 

bacteria, p rotozoa 

Source: Tchobanoglons (1986) 

When secondary treatment standards for wastewater are 

concerned with the removal of biodegradable organics, 

susperded solids and pathogens. When wastewater is to be 

reused, standards normally include requirement for the rem.oval 

of refractory organics, heavy metals, and in some cases dissolved 

inorganic solids. 

2 .3 WASTEWATER TREATMENT OBJECTIVES 

Methods of wastewater treatment were frrst developed in 

response to the concern for public health and the adverse 

conditions caused by the discharge of wastewater to the 

environment. 

In general, from about 1900 to early 1970's, treatment 

objectives concerned with (1) the removal of suspended and 

floatable material (2) the treatment of biodegradable organics, 

6 



and (3) the elimination of pathogenic organIsms. Sine 1980, 

because of Increase scientific knowledge and expanded 

information base, wastewater treatment has begun to focus on 

the health concerns related to toxic potentially toxic chemicals 

released to the environment. The USA Federal Environmental 

Protection Agency (FEPA), set up a minimum secondary 

treatment for wastewater treatment that is to be discharged to 

the environment. 

Table 2: Minimum Standards for Secondary wastewater Treatment 

Characteristics of discharge Units Average 30-days concentration 

1. BODs Mg/I 30 

2. Suspended solids (ss) Mg/l 30 

3. Hydrogen on pH 60-90 

concentration unit 

4. CODs Mg/I 25 

2.4 - THE ACTIVATED SLUDGE PROCESS 

Biological processes are used to convert the finely divided 

and dissolved organic matter in wastewater into flocculant 

settleable biological and organic solids that can be removed in 

sedimentation tanks. The most commonly used biological 

processes are (1) the activated sludge (2) aerated lagoon (3) 

trickling filter (4) rotating biological contactors and (5) 

stabilization ponds. The activated sludge process is often used 

for large installation. 

This is the type of treatment plant at Wuye, the process 

involves the following processes: screenIng, grit, pnmary 

sedimentation tank, aeration tank, settling tank and the 

chemical contact chamber. This is shown in 



Screening Grit 

t t 
Bar Grit chamber 

Influen. Raks 

Sludge 

Primary 
sedimentatio 
n ~',,'ion 

Aerati 
on 

Return sludge 

Settli 
ng 
tank 

Chemical 
contact 
tank 

Fig 3: Simplified flow diagrams for activated sludge process 

2.5 WASTEWATER REUSE 

Continued population growth, contamination of both 

surface and ground waters, uneven distributions of water 

resources and periodic droughts have forced water agencies to 

search for innovative sources of water supply. Use of highly 

treated wastewater effluent, now discharged to the environr:nent 

from municipal wastewater treatment plant, is receiving rnore 

attention as a reliable source of water. 

2.6 STANDARD FOR EFFLUENT REUSE FOR IRRIGATION 

The designed approach to irrigation with reclaimed 

municipal wastewater depends upon whether emphasis is placed 

on providing a water supply or wastewater treatment. A nUlmber 

of different irrigation water quality guidelines have been 

proposed. The guidelines in table 4 was adapted from AyeI' and 

Westcof (1976). 

Table 4: Guidelines for interpretation of water quality for irrigation 

Degree of restriction 

Parameter Units None slight Severe 

Ec mmlzoslcm <70 70-300 >300 

Tos mg/l <450 450-2000 >2000 

Na+ mg/l <3 3-9 >9 

8 

fflue 



Cl- Mg/l <140 140-350 >350 

Baron (Br) mg// <0.7 0.7-3.0 >3.0 
N03- mg/l <5 5-30 >30 

Hardness mgll <90 90-500 >500 

pH 6.5-8.5 

2.7 WHO STANDARD FOR EFFLUENT REVERSE 

The World Health Organization (WHO) has recommended 

that crops that will be eaten raw should be irrigated with treated 

wastewater only after it has undergone biological treatment and 

disinfections to adverse a coliform level of not more than 

1001 100ml in 80% of the samples. 

2.8 WASTEWATER SOURCES AND FLOWRATES 

Before the design of wastewater collection, treatment and 

disposals are being designed; the basic step to consider is to 

determine the rate at which the wastewater flows. 

The rum of this chapter is to develop a basis for properly 

assessing wastewater flow rates from Asokoro District and Garki 

Area. The subjects considered include 

1. Definition of the various components that make up the 

wastewater from the districts. 

2. Wastewater sources and flowrates 

3. Analysis of flowrate data 

4. Methods of reducing wastewater flows 

5. Methods of measuring wastewater flows. 

9 



2.8.1S0URCES AND RATES OF INDUSTRIAL WASTEWA1rER 

FLOWS 

Industrial wastewater flowrates vary with the type and size 

of the industry, the degree of water reuse, and the on site 

wastewater treatment methods used, if any. Peak flows may be 

reduced by the use of detention tanks and equalization basis. A 

typical design value for estimating the flows from industrial 

districts that have no wet-process industries is about 30m3 /ha.d 

(- 3000 gal/acre.d). If the water requirements of the industries 

are known, wastewater flow projections can be based on water -

flow projections. For industries without internal reuse 

programs, about 85 to 95 percent of the water used in the 

VaJ.~ous operations and process will probably became 

wastewater. For large industries with internal-water-reuse 

programs, separate estimates must be made. Average domestic 

(sanitary) wastewater contributed from industrial activities may 

vary from 30 to 95 L/Capital.d (8 to 25 gal/capital .d). 

2.10 Inf"J.ltration into Sewers 

A portion of the precipitation in a given area runs quickly 

into the storm sewer or other drainage channels; another portion 

evaporates or IS absolved by vegetation; and the remainder 

percolates into the ground, becoming groundwater. The 

proportion that percolates into the ground depends on the 

character of the surface and soil formation and on the rate and 

distribution of the precipitation accor ding to season. Any 

reduction in permeability, such as that caused by buildings, 

pavements, or frost, decreases the opportunity for precipitation 

to become groundwater and increases the surface runoff 

correspondingly. 

JO 



2.10.1 Inflow Into Sewers 

For the purpose of analyzing sewer-flow measurelnent 

(gagings) and because of the measuring techniques available 

inflow is usually subdivided into two categories. The first 

category includes cellar and foundation drainage, cooling-water 

discharges, and drainage from springs and swampy areas. This 

type of inflow cause a steady flow that cannot be identified 

separately and so is included in the measured infiltration. The 

second category consists of inflow that is related directly to 

storm-water runoff and, as a result of rainfall, causes an alJTIost 

immediate increase in flows in sewers possible sources are roof 

leaders, yard and raceway drains, manhole covers, cross 

connections from storm drains, manhole cover, cross 

connections from storm drains and catch basins, and combined 

sewers. 

2 .11 ANALYSIS OF WASTEWATER FLOWRATE DATA 

Because the hydraulic design of sewer facilities is affected 

by variation in wastewater flows; design values for the expected 

peak flows must be developed. The best current design practices 

calls for peaking facts for domestic and industrial wastewater 

flow and for infiltration and flow separately. 

2.11.1 Peaking Fa~tors For Wastewater Flows 

Ideally, peaking factors (the ratio of peak flow to average 

flow) would be derived or estimated for each major establishment 

or for each category of flow in the flow system. The individual 

average flows are multiplied by these factors to obtain the peak 

flows. The resulting peak flows from several areas would be 

II 



combined to obtain the total expected peak flows. Unfortunately, 

this degree of refmement is seldom possible; therefore, peaking 

factors u sually must be estimated by more generalized methods. 

2.11.2 Peak Inflow Design Allowance 

Separate design allowances for peak inflow rates should be 

made when designing relief for, or extensions of, existing sewers 

systems . The allowances should be based on analysis of sewer 

flow measurements (gaging) where possible, with appropriate 

reduction attributable to corrective measures proposed for the 

existing system. 

2.11.3 Flow Measurement By Direct-Discharge Methods 

The ability of measure wastewater flows is of fundamental 

importance in designing all wastewater - management facilities. 

The two principal methods for measuring flowing fluids are: 

(I) Direct - discharge Method (2) Velocity - area methods. 

2.11.4 Direct - Discharge Method 

The rate of discharge relates to one or two easily mea8ured 

variables . Frequently, if numerous flowrates are to be 

determined, rating curves are developed to simplify the work 

involved . 

2.11.5 Velocity Area Method 

U sing the velocity - area methods, the flowrate is 

determin ed by multiplying the velocity of flow, mls (ft/s)' by the 